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5 d P Ay 103535 3.7V 1200mAh 4. 44Wh
5o 4 AR Chinese
Name of Sample | & 5 Lithiun—ion Battery 103535 3.7V 1200mAh 4. 44Wh
English
BT 1123090243
Sample No.
SN e AT R4 A
Consignor Dongguan Ranxu Electronic Co., Ltd.
A FERAS s LT PR
Manufacturer Dongguan Ranxu Electronic Co., Ltd.
Ko 7ok ey Gt b ET D

Test method

ST/SG/AC. 10/11/Rev. T&Amend. 1 38.3 UN Manual of Tests and Criteria
ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38.3

WA GRB A FRAETAID

Title:

%]i* Ag ST/SG/AC. 10/11/Rev. T&Amend. 1 38.3 UN Manual of Tests and Criter ia
Criterion ST/SG/AC. 10/11/Rev. T&Amend, 1 Section 38.3
* de I
A#“'" ]‘)U e, SO AT
ppearance Silvery and yel]n\\ Aluminum—plasties shell
7]‘%3’1:4%";{’. H -ﬁ}] 2023-09-11 7&&'}"%1@ H ﬁﬂ 2023-09-18 ~- 2023-10-16
Accepted Date Test Date
W5 B TR, SR IR bl s AME R SR Al RO L
= Altitude simulation, Thermal test, Vibration, Shock, External short
Test ltems circuit, Crush, Overcharge, Forced rlisrhargi'
G, TR A GRS RThEE T ST/SG/AC. 10/1)4 Qg/ J‘LW’ ‘3& a)m&g
i
ﬁﬂﬂ%’ﬁg‘ The sample has passed the test items of UN Manual of %anr Q\lterr/"
ST/SG/AC. 10/11/Rev. ThAmend. 1 Section 38.3 @: 7S /li
Conclusion '_F;A || Y
i . aahahinik
44 A M (Date) : zqﬂ\%}ﬂl“i‘% B
&z W 46 B P A S i bRechargeable Single Cell Battery./ (06)
Comment
E PR R R / R 2 A
Consignor /
Address Post Code
Wt {zr %@/ kA ’f&l@‘i St @ﬁ
Approver: Checker: Compiler:
LS

LAk 22 PR R G (Head of Electrochemical Testing Department.)
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: ' = f R N & T -
E__%_ ’l’&lﬂ"];ﬁ ﬁ gﬁﬂ‘ *n:/&%*i#a:/ﬁ%ﬁkf ﬁﬂl‘]&% $Iﬁ&%ﬁ ‘é"}i
s z - -
Name of Test Standard requirement or The = C . ‘
No. Clause Number of Standard Test Result onclusion | Remark
ltems
B AT bR HET
E}Eﬁjﬂ {]Ili)l} TT/’SU/:’\L‘. 10/11/Rey. TéAmend. 1 38.3 1€ ?LIJ;H $ 1 . o
1 Altitud sl ) See Appendix 1 o v
titude UN Manual ol Tests and Criteria Passed
simulation ST/SG/AC. T0/11/Rev. Téhmend. 1 Scetion 38.3 o
Test T
WA ks Ayl T
3 1% ST/SGAAC, 10411/ Rev. TéAmend. 1 38,3 [N
5 IR LJ{I;T ST/ AC. 10/ 11/ Rev. T&Ament ik %u_.ﬁ‘ft 3. o o ,
s aee endix [ERL
Thermal test UN Manual of Tests and Criteria B Passed
ST/SG/AC. 10/11/Rev. T8Amend. 1 Section 38,3 o
Test T.2
W25 b R AR ET
) o] Jl]ﬁj&n :‘;T."Sl;f;\(f. 10/11/Rev, T8Amend. 1 38,3 it /ll,lm # 3 . _
3 : : . 3 See Appendix 3 it /
Vibration UN Manuial of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. T&Amend. | Section 38. 3 S
Test T.3
B s fbsiEF -
y fIFY ST/SG/AC. 10/11/Rev. TeAmend. 1 38,3 0 | LB 4
M 0 3 ; _ Sl ,
4 Shock ol L ) o See Appendix 4 (i /
oc UN Manual of Tests and Criteria Passed
ST/SGAAC. T0/1T/Rev. T&Amend. 1 Scction 38. 3 '
Test T.4
e GREG e T
=1 S OST/SG/AC 1011/ Rev. T&Amend. 1 38,3 i, B3 5
- ML fg]ﬂ : /8G/ J11/Rev. T&Amenc il ;umfi)jnd. . e ;
v e See Appendix o (S}
External short UN Manual of Tests and Criteria REE Passed
circuit ST/SG/AC, 10/ 11/ Rev. T&Amend. | Section 38. 3 o
Test 1.5
eI ulas fibredi T
. S Lly\ ri.|-/:g(‘./,-;\(~_ 10/11/Rev. ThAmend. 1 38,3 1l %{U{H;‘&é 6 o i
6 h #il. b See Appendix 6 i /
Crus UN Manual of Tests and Criteria Passed
ST/SG/AC, 10/11/Rev. T&Amend. 1 Scetion 38,3 e
Test 1.6
LB LA Fb =T
b ST/SG/AC. Rov. T&Amend. | 38. 3 1 [ 20é
y ﬂEEE ji{lii ;'I/H(/’\( 10/11/Rev. T&Amend. | 38,3 B :LM]AJ\ 7 g fopi ;
i DEE e X [ i
Overc'harge UN Manual of Tests and Criteria S ORRES Passed
ST/SG/AC, 10/ 11/Rev. T8Amend. 1 Section 38,3 o
Test T.7
A I CRBe fbfe T
; AT !}Iﬂ >I> :1‘/5(;/mz. 10/11/Rev. TkAmend. | 38,3 00| W 8 P
Forced discharge L\ j“'(lnll}ll of Tests and Criteria Ses Aupandix 8 PEII_‘I?.SGG /
ST/SG/AC. 10/11/Rev. T&Amend. | Section 38,3 :
Test T.8
K RIS A PREHEE 1 23°C-24°C SABEE /%
Test Environment Ambient temperature:23°C-24'C;Ambient humidity: /%
Condition
Hom A A P
5 Test ltem
R xR — —
Subcontracted Test soxwr | £k / [ % /
Condition Subcontracted | Name Post Code
Laboratory Mok / B4 /
Address Tel
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A% : BWAR AR | FHEBR
No. Name of Test ltems | A] (itude simulation
K5 BB A RIEH] Before RIT /G After Py Ty Flad E | i
Y5 Sample Status iE T 5 RE FF#4d, 5 | Mass Loss | Residual [ %
Sample Mass ocv Mass ocv OCV  |Other
No. g Y /g AV /% 1% Event
001 | joevcsie?® o | 212100 | 416 | 21,2083 | 4.16 0.01 | 100.00 | ©
002 mﬂﬁﬁﬁﬁﬁw 21. 1841 416 | 21.1821 4.16 0. 01 100.00 | ©O
003 | jimeRn | 2l1ss9 | 41s | 201553 | 4.1 0.02 | 100,00 [ ©
004 | joeliemERM | 215984 | 417 | 215950 | 417 0. 02 100.00 | ©
005 | (i | 212433 | 4.5 | 203400 | 415 0.02 | 100.00 | ©
006 | ppocicBEmM o | 213267 | 417 | 213208 | 4.17 0.03 100.00 | ©
0r | gkt L elanG 503 0E 4l | 2LBTO0L B 417 0.00 | 100.00 | ©
008 | Lo liCCERTE | 909941 | 4.18 | 20,9921 | 4.18 0.0 | 100.00 | ©
009 | joromemt | eliss2| 418 | 201793 | 4.16 0.01 100.00 | ©
010 | lciemsmh | 2L2646 | 416 | 212593 | 416 0. 02 100.00 | ©
AT e

Sk LR V-RA D-fiRdk R-BREL F-RK 0-AMiR. RRA. RMR. LA LAX.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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B4 2 BB LAk | AL
No. Name of Test Items Thermal test
RIS Befor KB Afier s
AR B o R At | g i k| e | S
Y5 Sample Status RE | A¥wE & FF 3%, /& | Mass Loss| Residual 0 E
Sample Mass ocv Mass ocvV OCV |Other
No. g N g N %% /% Event
ICYCTE A=A L ; ; o i@ ; : = ;
001 | ociCEsml 212083 | 416 | 21.2048 | 4.10 0. 02 98.56 | ©
ICYCTE A= 7R L y . , o P - -
002 | eEERR o loiasar | 416 | 211783 ) 410 0. 02 98.56 | ©
003 | |CiCEEAL 1211553 | 4.16 | 211516 | 4.09 0. 02 98.32 | o
004 | |oECrCRERA | 215050 | 417 | 21.5918 | 410 0.01 98.32 | o
ILYCTERFI c = a¢ ; =
005 | icsmfRL | 21,3400 | 415 | 21.3369 | .09 0. 01 98.55 | o
2RCVCEE R L ; ; o
006 | picieimn o RO RS0 (v 4 172 20807 |5 4.T0 0. 00 98.32 | o
(07 | jpidtemERL C Cl2tsrol | 407 | 215641 | ¢ 4.09 0. 03 98.08 | O
230YCRATTIL : ; ; ; 3 . _
008 | jpZleEaml 1209921 | 418 | 20.9883 | 410 0. 02 98.09 | o
2CYCEAR T i ) ; -
009 | ,pBcNcmERL 1211793 | 4.16 | 201760 | 4.10 0. 02 98.56 | ©
010 | plcckERL | 212593 | 416 | 21.2501 | 4.10 0.00 | 98.56 | o
j\—F"E Ii This space intentionally

%:"i: L_h&% V_.‘:'A?f‘?{':‘[_‘ D~ﬁi¢”1/f$. R_'Eﬁ)i%i F_ﬂk Oﬁﬂﬁﬁ-i/ﬁj\ i.ﬂ‘:ﬁ‘);in ji)fﬁg"ﬁ&\ jf.l’g}}i%}i-\ ﬁﬂko
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

L

e

y 4



bl T IRAS AT FRANE)

o AR % - RS
Shanghai Institute of Chemical Industry
Testing Co., Ltd. Test Report— Appendix 3

NO. 1123090243

left hlank

5/11
A% g BWAA LA | B
No. Name of Test ltems | Vipration
.y TA_;_J_ . ~ ‘,'.4\ . 5
ﬁ-:ﬁ: #‘p"uilk?‘é RIEHT Before RAT/E After fﬁ‘%#ﬁlﬁ 3#“']%?\%& 4,
551“’;‘ Sample Status f)ﬁ:‘% ﬂ';‘i’ﬁdﬁ,}_—‘t /’)ﬁ_*;i" ﬂ‘&&@,}i Mass Loss | Residual iﬂ.ﬁ
Sample Mass ocv Mass oCV oCcvV Other
No. g AY Ig A 1% 1% Event
001 | | ioEERE 212048 | 410 | 21.2060 | 4.10 0.00 | 100.00 | o
002 | eroEmt o lenamss| 410 | 21,1788 | 4.09 0. 00 99. 76 0
003 | oAl o l21a516| 409 | 211637 | 4.09 0.00 | 100.00 | o
004 | | imErn oo |2n5018] 410 | 215938 | 4.09 0.00 | 99.76 0
005 | |aromemil 21,3369 | 409 | 21.3380 | 4.09 0.00 | 100.00 | o
008 | . rmERR g eia0T | 4. 102 O | FR4 0 0.00 | 99.76 0
007 | jpeicrcmdml | 215641 409 | 215652 | 4.09 0.00 | 100.00 | o©
008 | poeroeslh 20,9883 4.10 | 20.9896 | 4.09 0. 00 99. 76 0
009 | ool l2name0| 410 | 211772 | 4.09 0.00 | 99.76 0
010 | jpocomdil o |2n2s91| 410 | 21.2602 | 4.09 0.00 99. 76 0
j\_F/I‘.[Lth space intentionally

£ii: LR V-IRA D-figdk R-2RE PRk 0-Lak. RRA. LMK, RHA. LRX.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A5 " o R B L AR L
No. Name of Test [tems Shock
YA R Sk A
L1y B i SANE F After =
Ba | HaRE Az belors RIS Aer | g ik |#lABE | b
4 2 - g | A¥%LE RZ F-34%, & | Mass Loss | Residual 0%
T Sample Status )
Sample Mass oCV Mass ocv oCV Other
No. lg v /g AY, 1% /% Event
W A 2T
001 | joeltmBRL | 212060 | 410 | 21,2039 | 409 0. 01 99.76 | ©
002 | eCiGERRE g1 1788 | 409 | 211765 [ 4.09 0. 01 100.00 | ©
Yotk .
003 | elieEeml | 211537 409 [ 211501 | 4.09 0.02 | 100.00 | o
004 | oilEERE ) 215938 | 4.09 | 21.5905 | 4.08 0. 02 99.76 | O
005 | olOCREL 1 o13380 | .09 | 21,3351 | 4.09 0.01 100.00 | ©
006 | sporroeaitbel ol ol gmga | 409 | 213184 | 0. 08 0.02 | 100.00 | O
007 | liickaml | 21.mes2| 4.09 | 21.5639 | 4.09 0.01 100.00 | ©
008 | gocekemu | 20.9896 | 4.09 | 20.9858 | 4.09 0.02 | 100.00 | o
000 | poemerl | on1r72| 409 | 211748 | 4.09 0. 01 100.00 | o
010 | llrememl | a1o602| 409 | 212583 [ 4.09 0. 01 100.00 | ©

'his space intentionally

j\?‘ir lef't blank

£uie LR V-IRA DR R-2H % P2 K 0-F iR, FRA,. MR, AR ALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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S 5 BMAE LA | Ak |
No. ( Name of Test ltems External short circuit
M s Sk AR PR
Sample No. Sample Status Max. Extern;% Temperature A —
o 1c&({cgif§?fﬁiu AT.5 0
we {3l P Bl 56. 2 o
003 1c&é(?51ﬁf flﬁ:tfg,ed 7.3 o
bUA 1LYE(}51£L1:I\?%;%,;HI 56. 3 0
bip T i e 57.5 "
s ZSCEE(}YE;{??:Mh;%ged 56. 7 o
it zacfg(}ﬁﬁfﬁ ZE:E‘QG(I Bzt o
SRV 5 A 25
0gd 25(,$Etglffzbljfgen h7.8 0
e
010 3503(5F§§fnlwr§;%g&d 56. 9 0
DR This space hgj[;?ﬁ:ona“y left

For: DAk RARZ Tk O0-AMfk. RAK. R,
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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F5 6 IR B AR Ik
No. Name of Test [tems Crush
¥ o 2 5 0E
WS Bk Bt PYRE
ax. bxterna emperature
Sample No. Sample Status = C e Other Event
10YC 50%% .
011 1CYC 50% Capacity 26.0 0
10YC 30%%ht G @ _
012 1CYC 50% Capacity 25.6 0
: 1CYC 50%7% it
013 1CYC 50% Capacity 25.3 Y
1CYC 50%%8 5 i
014 1CYC 50% Capacity 25.2 0
1CYC 50%%i 5 i
015 1CYC 50% Capacity 26.0 0
250YC 50N o=
016 25CYC A0% Capacity 25.1 0
25CYC 50%7% kb e
017 25CYC 50% Capaci ty 25.8 O
I5CYC OB b o ,
018 95CYC 50% Capacity 2.5 0
95CYC HO%AE -
019 95CYC 50% Capacity 25.8 Q
25CYC 50%7F = =
020 95CYC 50% Capacity 25.4 O
DLR4E This space intentionally lelt

hlank

&k DAk F-A2 K 0-Rfik, ALK,

Note:; D-Disassembly F-Fire O-No Disassembly & No Fire.
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A% 7 WARB LA | LR

No. Name of Test Iltems | Qvercharge
RN HE R A F A%
Sample No. Sample Status Other Event

021 \CIC Pty charged 0

022 1 C\(L(I{E)l%?(jﬁ;%gezl g

023 1 (I\'(l?(?ly:gflj?j%zrﬁ?rgml 0

024 1 L‘.Y(ITC\;SE:\(F ff'l;%ige(f 4

025 25070 Futly aharged 0

026 25{3?(;;;7?\({1&:5@&&1 0

027 25(?(5%5;[]4?\(??11%6 0

028 25C$g[:;ﬁﬁff§1:&ged 0
BLF 2 This space intentionally left blank

Bk D-fEAR F—AZ K O-FfRiR, ALK,

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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5 . R E £ | B
No. Name of Test [tems Forced discharge
¥ e 2 ¥ o gk
ample No. ample Status
P P Other Event
LCYCHE AT IR
029 1CYC Fully discharged 0
1CYCHE 4o
030 1CYC Fully discharged 0
1CYCHE AR
031 1CYC Fully discharged 0
" LCYCHE A M H
032 1CYC Fully discharged O
. LCYCTE 4ty
033 1CYC Fully discharged 0
. LCYCHEA HL H,
034 ICYC Fully discharged 0
1CYCSE 2L
035 1CYC Fully discharged 0
1eyesg e
036 1CYC Fully discharged 0
. 1CYCSE A il
037 1CYC Fully discharged O
LCYCsE AT
038 1CYC Fully discharged 0
’ 25CYCHE Az i Ha
039 25CYC Fully discharged 0
25CYCHE Al
040 95CYC Fully discharged 0
25CYCHERL T
041 95CYC Fully discharged 0
25CYCHE AN
042 25CYC Fully discharged 0
25CYCHEATT
043 95CYC Fully discharged 0
25CYCHE T
044 25CYC Fully discharged 0
045 25CYCHE4T L
95CYC Fully discharged 0
046 25CYCHE AT
25CYC Fully discharged 0
047 25CYCHE 4Tl
95CYC Fully discharged O
048 25CYCHE A TR HL
25CYC Fully discharged O

&iE: DR PR K O-RMHR. LAK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

N S 7.V I

lowaia A

A 9
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